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WERHEATLE GEHIEBROARAFE
Company Name HITACHI METALS TAIWAN ,LTD.
shown on Report

#o uk FriLm Ak AR PR TH R 752 1.
Address NO.7 & 7- 1, WU- CHUAN 8 RD., NEW TAIPEI INDUSTRIAL PARK, NEW TAIPEI
CIYT, TAIWAN.

PUR R i AR s B T s B fR I e
The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

applicant

ERTRE Ay it Titanium- Tungsten (Ti- W)

Sample Name Titanium- Tungsten (Ti- W)

P 5k Titanium- Tungsten (Ti- W) Target

Part No. Titanium- Tungsten (Ti- W) Target

ey 5 A 2021.02.18

Sample Received Date Feb. 18, 2021

B anteofl] 5 # 2021.02.18- 2021.02.23

Testing Period Feb. 18, 2021 to Feb. 23, 2021

FHIEER RIBZ P DK, HATEACR M TAYEE(PD), $R(Cd), K(Hg), 7SESE(Cr(VI), %R

7R (PBBSs), %R KRt (PBDEs), 77 FHE&5(DBP, BBP, DEHP, DIBP), #(F),
F(CI), JA(Br), Hi(l), =EFHihEiz(PFOS), £ EZ(PFOA), #7(Be), #(Sb)it
T -

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent
Chromium (Cr(VI)), Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl
Ethers (PBDEs), Phthalates (DBP, BBP, DEHP, DIBP), Fluorine (F), Chlorine (CI),
Bromine (Br), lodine (1), Antimony(Sb), Beryllium(Be), Perfluorooctane
Sulfonates(PFOS), Perfluorooctanoic Acid(PFOA) in the submitted sample(s).

e RS HZHRTH -
Test Method/Test Result(s) Please refer to the following page(s).

Testing

vkdaz % K o
i | & > BY
Reviewed by
JEAGM e "
i® Date 2021.02.23
hcg il

#ipz= 45 Laboratory Manager No. R392331940
S BRI TR PT E B S — B 9951 2 6

#€ Testing International (Taiwan) Co., 5F- 6, N0.9, Sec.2, Nankan Rd, Luzhu Dist., Taoyuan, Taiwan

ti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700
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Rl Test Method
N SR JHERES
AstEE k7% Mosanes
Test Item(s) Test Method Equipment(s)
i3 IEC 62321~ 5:2013 ICP- OES
Lead (Pb)
i IEC 62321- 5:2013 ICP- OES
Cadmium (Cd)
7x) IEC 62321- 4:2013+AMD1:2017 CSV ICP- OES
Mercury (Hg)
NIESE IEC 62321- 7- 1:2015 UV- vis
Hexavalent Chromium (Cr(V1))
£ kS IEC 62321- 6:2015 GC- MS
Polybrominated Biphenyls (PBBs)
e i IEC 62321- 6:2015 GC- MS
Polybrominated Diphenyl Ethers (PBDEs)
M — HElS IEC 62321- 8:2017 GC- MS
Phthalates (DBP, BBP, DEHP, DIBP)
o SFEN 14582:2016 IC
Fluorine (F) Refer to EN 14582:2016
& £F2EN 14582:2016 IC
Chlorine (CI) Refer to EN 14582:2016
Lt SHEN 14582:2016 IC
Bromine (Br) Refer to EN 14582:2016
78 £F2EN 14582:2016 IC
lodine (1) Refer to EN 14582:2016
ExX TR £:7US EPA 3550C:2007 & US EPA 8321B:2007 LC- MS- MS
Perfluorooctane Sulfonates(PFOS) Refer to US EPA 3550C:2007 &
US EPA 8321B:2007
#h £:US EPA 3050B:1996 & ICP- OES
Antimony(Sh) US EPA 6010D:2018
Refer to US EPA 3050B:1996 &
US EPA 6010D:2018
4 £:72US EPA 3050B:1996 & ICP- OES
Beryllium(Be) US EPA 6010D:2018
Refer to US EPA 3050B:1996 &
US EPA 6010D:2018
BRI £:#US EPA 3550C:2007 & US EPA 8321B:2007 LC- MS- MS

Perfluorooctanoic Acid(PFOA)

Refer to US EPA 3550C:2007 &
US EPA 8321B:2007

Hotline;400-6788-333  www.cti-cert.com

E-mail:info(
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BHIGEER Test Result(s)

JIBAIEE Tested Item(s) &% Result JivERR IR MDL
$% Lead (Ph) N.D. 2 mg/kg

4% Cadmium (Cd) N.D. 2 mg/kg

7 Mercury (Hg) N.D. 2 mg/kg
fE% Hexavalent Chromium (Cr(V1)) N.D." 0.10 pg/cm? (LOQ)
SHISATEE Tested Item(s) &3 Result JiERHR MDL
285K Polybrominated Biphenyls (PBBs)

PBBs PBBs (PBBs) N.D. /

SEIESE Monobromobiphenyl N.D. 5 mg/kg
—EFE Dibromobiphenyl N.D. 5 mg/kg
Z3EE Tribromobiphenyl N.D. 5 mg/kg
E/;Eﬁﬁﬁ}i;: Tetrabromobiphenyl N.D. 5 mg/kyg

SEISE Pentabromobiphenyl N.D. 5 mg/kyg
/\/;!Hﬁﬂ: Hexabromobiphenyl N.D. 5 mg/kg

13855 Heptabromobiphenyl N.D. 5 mg/kg
JUR% Octabromobiphenyl N.D. 5 mg/kg
JLIEREE Nonabromobiphenyl N.D. 5 mg/kg
3Bl Decabromobiphenyl N.D. 5 mg/kg
SHISATEE Tested Item(s) &3 Result JiERRHR MDL
%2 7Kg Polybrominated Diphenyl Ethers (PBDES)

PBDEs PBDEs (PBDES) N.D. /

—E "2 Monobromodiphenyl ether N.D. 5 mg/kg
—3E %Mt Dibromodiphenyl ether N.D. 5 mg/kg
=3E % Tribromodiphenyl ether N.D. 5 mg/kg
DUE %Mt Tetrabromodiphenyl ether N.D. 5 mg/kg
FiE T Pentabromodiphenyl ether N.D. 5 mg/kg
7R 26 Hexabromodiphenyl ether N.D. 5 mg/kg
35 %t Heptabromodiphenyl ether N.D. 5 mg/kg
JUE %Mt Octabromodiphenyl ether N.D. 5 mg/kg
JUE 2 Nonabromodiphenyl ether N.D. 5 mg/kg
38— % Decabromodiphenyl ether N.D. 5 mg/kg

Hotline:400-6788-333

www.cti-cert.com

E-mail:info(t

ti-cert.com

Complaint call:0755

>-33681700
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&SR Test Result(s)

JIBAIEE Tested Item(s) &% Result JivERR IR MDL
X _HEEEs Phthalates (DBP, BBP, DEHP, DIBP)

i Bl T 5 FHER Butyl benzyl N.D. S0 mg/ky
phthalate (BBP)

CAS#:85- 68- 7

W HRE (- ZE) TS N.D. 50 mg/kg

Di- (2- ethylhexyl) phthalate (DEHP)

CAS#:117- 81-7

% FIf— T Dibutyl phthalate N.D. 50 mg/kg
(DBP)

CASH#:84- 74- 2

i il % T B Diisobutyl N.D. S0 mo/k
phthalate (DIBP)

CAS#:84- 69- 5

SHISAIEE Tested Item(s) &R Result iR MDL
4, Fluorine (F) N.D. 50 mg/kg

. Chlorine (CI) N.D. 50 mg/kg

& Bromine (Br) N.D. 50 mg/kg

i lodine (1) N.D. 50 mg/kg
SHISATEE Tested Item(s) &3 Result JiAEmHR MDL
4% Beryllium (Be) N.D. 10 mg/kg
SHISATEE Tested Item(s) &3 Result AR MDL
45320 Perfluorooctanoic Acid (PFOA) N.D. 5 mg/kg
SHISATEE Tested Item(s) &3 Result AR MDL
S EERSlE Perfluorooctane Sulfonates N.D. 5 mg/kg
(PFOS)

SHISATEE Tested Item(s) &3 Result JiERRHR MDL
#% Antimony (Sb) N.D. 10 mg/kg

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@:

rt.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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B /B A A A REOEH

Sample/Part Description Silvery metal

faL: HipvheRlss, 88, K 8% BZRGCERERE -

Remark:

R
Note:

- N.D. = Rigth (NMRITEMREIRECE EFR)

- mg/kg = ppm = HEH>Z—

- LOQ = EER, NE#EHEERR0.10 pg/em?

7 ONEFIRE/NG0.10 pg/om? > ARERMGE I N(EES o

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury, Beryllium,
Antimony.

- MDL = Method Detection Limit

- N.D. = Not Detected (<MDL or LOQ)

- mg/kg = ppm = parts per million

- LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?

¥ The sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 pg/cm? The coating
is considered a non- Cr(VI) based coating.

KR PR ERHER BRI - B8 - hEATEEEG - CRESRFENA -
The testing data and result(s) in this report is(are) just for scientific research, education, internal
quality control and product development etc.
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FOHETRAZ Test Process
1. $4(Pb) > $R(Cd)
Lead (Pb), Cadmium (Cd)

w ﬁi}}?*%n?ﬁ/\ df%lw PN | — SHIfERE
C1gh samp'e and place & —> Add digestion reagent Digest the sample
in a vessel
FIBRA L/t .
— EOpape Al K— A
Dry Ashing/ Residue
. P Alkali Fusion/ A
FHICP-OES 734t %ﬁﬁ'lﬁﬁEﬁ Acid Dissolution Filtration
Analyzed by Y= Make up with
ICP-OES deionized water
B
Solution
2. F(Ho) -
Mercury (Hg) &
T R O M 28 LKA TE BRI e 3
Weigh sample and place it in a > Add digestion Ire);gem ——>|  Digest sample in microwave ;2
microwave digestion vessel digestion oven s
<
/B B T R P 2y
| o = RZ%id{le N
Alkali Fusion/ —
FHICP-OES 34/t LT Acid Dissolution Filtration
Analyzedby  |{—3  Make up with
ICP-OES deionized water —
B
Solution
3. NHEEE(Cr(VI)
Hexavalent Chromium (Cr(VI))
F#57KZEHY
i &R (B fE © Hh/KAERA=1cm?: ImL) N IR PR
Take a portion of — Extraction with boiling water (The ratio [——  Filter and remove
the sample of sample area to boiling water volume is the sample
1 em? to 1 mL)
FUV-Vis73#f7 RNTAEVE R e R pH
Analyzed by UV-Vis : Add test solution : Adjust the pH .value
of the solution

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com




CTi

il

Test Report

WmEgRST  A2210048978101001E

Report No.

A2210048978101001E

4. ZRHEH(PBBs) » %R _FRE(PBDES)
Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDES)

MERLNEE
Weigh sample and
place it in a thimble

AT ARIZE AL
Extracted with organic
:> solvent

—>

FTH #9H

Page 7 of 9

TR AR

Concentrate the extract

!

FHGC-MS 73t
Analyzed by GC-MS

MAERSHES
Make up with
organic solvent

—

5. ¥ _FEEES(DBP, BBP, DEHP, DIBP)
Phthalates (DBP, BBP, DEHP, DIBP)

AU R 2B =N
Transfer the extract into a
volumetric flask

ARG P AR g T
Weigh sample and place it |—> Extracted with —>
in a thimble organic solvent Concentrate the extract
BEER HEREIUS R E B 2N
FHGC-MS4#t FERAR o
— Make up with <{—3| Transfer the extract into a
Analyzed by GC-MS organic solvent volumetric flask
6. () &(C> KRB B
Fluorine (F), Chlorine (Cl), Bromine (Br), lodine (1)
RN E5E HASS FE SR8 TP AR i
; FR -
Weigh and place sample |—> _ » + —> Combust the sample
in a sample cup of bomb Fill the bomb with oxygen in oxygen bomb
FICHIE FIBAKES PR R BB MY
o Make up with <{—| Transfer the sample solution
Analyzed by IC ultra-purity water into a volumetric flask
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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7. ZFFW(PFOA) » BN (PFOS)
Perfluorooctanoic Acid(PFOA), Perfluorooctane Sulfonates(PFOS)

{E A AT
, S ch 2 PRI
5 B4 RN PER AR
—> Extracted with organic |,
Sample preparation solvent in an ultrasonic Concentrate the extract
equipment
. AR PR SR AR R
I . .
< Make up with < Transfer the extract into a
Analyzed by LC-MS-MS organic solvent volumetric flask
8. $5(Sb) - #%(Be)
Antimony(Sb), Beryllium(Be)
RPN 28N B fER e
. . IASH AT — KRR \
Weigh S?:;pi’z::e(; placa:t —> Add digestion reagent Digest the sample \
&
S
FDRA L/ /s ~
s FOpapzar AL 20 ,
Dry Ashing/ = Residue /
. P Alkali Fusion/ A
FHICP-OES73#fr FET 7J<Atﬁ‘r Acid Dissolution Filtration
Analyzed by S Make up with
ICP-OES deionized water
B
Solution

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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o il
Photo(s) of the sample(s)

BEEHH Statement :

1 Rt A\~ R s g m iy
This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. HEIaEHAFERAM AL - BRin R BB R R > I EEH EEENAE  CTEREER
HEME
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided
by the applicant who should be responsible for the authenticity which CTI hasn’t verified;

3. AWERNGEREHZNRLESE
The result(s) shown in this report refer(s) only to the sample(s) tested,;

4. RECTREEFAE > MM EEARS

5.

Without written approval of CT1I, this report can’t be reproduced except in full;

W & YN F B NSRS o AP SR A -

In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

***iﬁ %:Z\:él:;"i***
*** End of report ***

Hotline;400-6788-333  www.cti-cert.com  E-mail:iinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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